
Part #:	 H3003EB04B 

Weight:	 34.23 

Packaging	 PD (6”)	 8x 

Box 1	 AK/AL 

Ship Weight:	 39 lbs.
Dimensions:	 68” x 7” x 6”

Part #	 QUANTITY
A285-65B	 7
A324-64S	 1

Warehouse Use Only

Box 1 of 3 B

6

6 66 6

6

6

6

Shrink 
Wrap

Packer
Invoice #

Date	 /         /

Time		  :	  

 

AM
PM

Initials

Pack Time  .35





Part #:	 H3003EB04B 

Weight:	 37.37 lbs. 

Packaging	 PD (6”)	 10x 

Box 1	 AK/AL 

Ship Weight:	 40 lbs.
Dimensions:	 67” x 7” x 6”	 
 
 

Part #	 QUANTITY
R45B	 4
A624-54B	 1
A285-65B	 2

Warehouse Use Only

Box 2 of 3 B
6 66

6

6

6

6

6

6

6

Packer
Invoice #

Date	 /         /

Time		  :	  

 

AM
PM

Initials

Pack Time  .35





Part #:	 H3003EB04B 

Weight:	 26.59 lbs. 

Box 1	 BD
Box 2	 BH	 x2 

Ship Weight:	 29 lbs.
Dimensions:	 18” x 13” x 11”	

Warehouse Use Only

Box 3 of 3 B

Part #	 QUANTITY
H202	 2
H203	 4
H73B	 6
BG564	 11
C06B	 2
A620-70B	 2
A33D	 1
A33P	 1
D118	 1
D282N	 1
D244	 1
D231	 1 
D508	 1

Packer
Invoice #

Date	 /         /

Time		  :	  

 

AM
PM

Initials

Pack Time  .35





PRODUCT INFO

To prevent damage 
install rack over a 
carpet or cardboard

Part #:		  H3003EB04B

System: 		 H2.1 Series

Material:		 Aluminum

Fitment:		  Mercedes 

		  Sprinter Low Roof 07-On 144” WB 

Color:		  Black

Requirement	 Factory/R20/R21 Track (Not Included)

REQUIRED TOOLS

1/2”  
Wrench

5/32”  
Allen Key

1/4”  
Allen Key

3/16”  
Allen Key

Power Tool w/  
Phillips Head

Rubber  
Mallet

7



ITEM DESCRIPTION QTY ITEM

S052
5/16” 
DOUBLE SLIDER 
(2” BOLT TO BOLT)

6

S053
5/16” 
DOUBLE SLIDER 
(3” BOLT TO BOLT)

6

W008 5/16” X 3/4” WASHER 32

W022 5/16” LOCK WASHER 20

N002 5/16” NUT 12

N005 5/16” NYLOC NUT 12

B103
1/4” X 1” 
BUTTON HEAD 
ALLEN BOLT

36

B115
5/16” X 1.2” 
BUTTON HEAD 
ALLEN BOLT

8

B201 TAP SCREW 24

PIN-04 ROLLER PIN 2

ITEM DESCRIPTION QTY ITEM

H73 MOUNTING BASE 6

A285-65 2.25” X 1” X 64” 
CROSS BAR 9

BG564 RUBBER BAR 
GUARD 11

R45 63” 
CARGO RAIL 4

A324-64 64”
ROLLER 1

A624-54 54” 
CONNECTING BAR 1

C06 6”
ELBOW 2

A33D
DRIVER SIDE
ROLLER
U-BRCE

1

A33P
PASSENGER SIDE 
ROLLER
U-BRACE

1

A620-70 CANTILEVER  (E) 2

H202 H2 CONNECTOR 2

H203 CONNECTOR GUIDE 4

8



Center

Front

A285-60

Section 1

R45

R45

R45
B103

- Press the rubber bar guard into the channels of cross bars

RUBBER BAR GUARD

- Press the rubber bar guard into the channels of cross bars

- Press the rubber bar guard into the channels of cross bars

- Leave 1” on each end

RUBBER BAR GUARD

- Press the rubber bar guard into the channels of cross bars

- The 2 extra bar guards are installed under the first 2 cross bars

- Press the rubber bar guard into the channels of cross bars

RUBBER BAR GUARD

RUBBER BAR GUARD

RUBBER BAR GUARD

A285-60

9



A624-54

A620-70

A620-70

C06

C06

B201

B201

B201

Section 1

10



Section 2

Rear

Center

A285-60

R45

R45

R45
B103

A285-60

11



PIN-04

A324-64

A33D

A33P

B201

Section 2

12



Section 1

Section 2

H203 W008
W022

H202

B115

B103

Use cardboard or materials to 
prevent scratching suface of roof.

S053

Insert 3x S053 per track

13



Insert 2x S052 underneath 
cross bar opening

S052

S052

14



Hand tighten only

W008

W008

W008

S053

Sprinter Track

N005

N005

N005

H73

Align then Secure ALL hardware
15



16


